@YREV-A-SHELF

Innovation through Organization”

12400 Earl Jones Way

Louisville, KY 40299
rev-a-shelf.com

Customer Service: 800-626-1126

INSTALLATION INSTRUCTIONS / INSTRUCCIONES DE INSTALACION / INSTRUCTIONS D’INSTALLATION

SPD PREMIER PULL-DOWN SHELVING SYSTEM

SISTEMA PREMIER CON REPISAS PARA BAJAR 5PD

SYSTEME D’'ETAGERES ESCAMOTABLES 5PD PREMIER

TOOLS REQUIRED:

HERRAMIENTAS REQUERIDAS:

OUTILS REQUIS:

CARE AND MAINTENANCE:
CUIDADO/ENTRETIEN:

Clean with a damp cloth and wipe parts
dry. Keep all chemicals away from gas
spring piston rod.

Limpie con un pafio himedo ly seque
las partes. Mantenga todos los
productos quimicos alejados de la
varilla del pistén del resorte a gas.

Nettoyez avec un linge humide et
essuyez les piéces pour les secher
complétement. Gardez tous les
produits chimiques loin de la tige du
piston a ressort a gaz.

VIDEO TUTORIAL
VIDEO TUTORIAL / TUTOTIEL VIDEO

WWW.REV-A-SHELF.COM/VIDEQOS

PARTS LIST / LISTA DE PIEZAS / LISTE DES PIECES

No. Description / Descripcién / La description Qty.

Base Brackets (Right/Left)

A Soporte de montaje izquierdo / derecha 2

Support de montage sur la gauche / droite

B Left Side Frame / Marco del lado izquierdo / 1

Cadre pour le c6té gauche
Right Side Frame / Marco del lado derecho /
C POV 1
Cadre pour le cété droit
D Handle / Manija / Poignée 1
Wire Baskets or Solid Bottom Baskets /
E C de alambre o C 6lidas / 2
Paniers en maille de fil de fer ou Boites de rangement
F Synchronizer Bar / Barra de sincronizacién / 1
Barre de synchronisation
G 1/4" x 1-1/4" Bolts / 4
Pernos de 1/4" x 1-1/4" / Boulons 1/4" x 1-1/4"
H Cap Nuts / Tuercas de tapa / Ecrous borgnes 4
Washers / Arandelas / Rondelles 4
J Wood Screws / Tornillos para madera / Vis a bois 16
K M4 x 6 mm Screws / Tornillos M4 x 6 / Vis M4 x 6 6
M5 x 12 mm Flat Head Screws /

L Tornillos de cabeza plana M5 x 12/ 4
Vis a téte plate M5 x 12 Flat

M Logo Covers / Cubiertas con logos / Camouflage 2

|-5PD-0525



1 BOTTOM INSTALLATION / INSTALACION INFERIOR / INSTALLATION PAR LE BAS

Measure from the center of the cabinet to ensure proper alignment, then mark and pre-drill holes as shown.

Mida desde el centro del gabinete para asegurar una alineacién adecuada, luego marque y taladre previamente los orificios como se muestra.

Mesurez a partir du centre de I'armoire pour assurer un bon alignement, puis marquez et percez les trous comme indiqu

& OO AU

A— ) O 1
Lo foNecs
6-5/16" 3 Lo p ! 3 6-5/16"
‘ | 1/4" Bolt 1/4" Bolt | !
(160mm) i % | Location Location | (160mm)
P CENTER LINE Do e |
EASIARTS LINEA CENTRAL / LIGNE CENTRALE Py eeT
2-1/8" (. — R S 2-1/8"
(54mm) (54mm)
., 15-9/16"  9-11/16" 15-9/16"  9-11/16" )
11/16" (396mm)  (246mm) (396mm)  (246mm) 11/16
[20mm] [ For 36" unit For 24" unit | For 36" unit For 24" unit | [20mm]

1 SIDE INSTALLATION / INSTALACION LATERAL / INSTALLATION PAR LE COTE

Measure from the front of the cabinet to ensure proper alignment, then mark and pre-drill holes as shown.

Mida desde el frente del gabinete para asegurar una alineacién adecuada, luego marque y taladre previamente los orificios como se muestra.

Mesurez a partir de I'avant de I'armoire pour assurer un bon alignement, puis marquez et percez les trous comme indiqué.

1NOYd 13NIgVd

JHIOWYV,T 30 3AVIVH / ILINIGYD 30 TLNFY

4" 2-1/2" 1-1/16"
(104 mm) (63.5 mm) (27 mm)
2" G
(54 mm) AR RETY
Ay ()] -
= = (29 mm)
12r A Jve 120 T
(13 mm), (13 mm)

@REV-ASHELF Customer Service: 800-626-1126 | rev-a-shelf.com



BOTTOM MOUNT ONLY

HOBE H®HE .

Mount the Base Brackets (A) to the bottom or sides of the cabinet.
Monte los soportes de base (A) en la parte inferior o a los lados del mueble.

Montez les supports inférieurs (A) dans le bas ou sur les cétés de I'armoire.

BOTTOM MEASUREMENTS SIDE MEASUREMENTS
MEDIDAS INFERIORES / MESURES DU BAS MEDIDAS LATERALES / MESURES LATERALES

Remove the attached screws from Baskets (E), then attach the (2) Baskets (E) to the Remove the attached screws from the Handle (D), then install the Handle (D) into
Side Frames (B & C). Reinstall the screws. both sides of the frame assembly. Reinstall the screws.

Retire los tornillos adjuntos de las canastas (E), luego fije las (2) canastas (E) a los Retire los tornillos adjuntos del tirador (D), luego instale el tirador (D) en ambos
marcos laterales (B y C). Vuelva a colocar los tornillos. lados del conjunto del marco. Vuelva a colocar los tornillos.

Retirez les vis attachées aux paniers (E), puis fixez les deux (2) paniers (E) aux cadres Retirez les vis attachées de la poignée (D), puis installez la poignée (D) des deux
latéraux (B et C). Réinstallez les vis. cotés de |'assemblage du cadre. Réinstallez les vis.

N\

l

7
X

S

)i

\

@REV-ASHELF Customer Service: 800-626-1126 | rev-a-shelf.com



B s JEIORO)!

Slide unit into the installed Base Brackets (A). Make sure the frame engages with Secure the assembly into the Base Brackets (A) with (4) M4 x 6 mm Screws (K).
the post on the bracket. Install the (2) Logo Covers (M).

Deslice la unidad en los soportes de base instalados (A). Asegtirese de que el
marco se enganche con el poste del soporte.

Faites glisser le produit dans les supports inférieurs (A) installés. Assurez-vous que
le cadre est en contact avec la tige sur le support.

Asegure el conjunto en los soportes base (A) con (4) tornillos M4 x 6 mm (K). Instale
las (2) tapas con logotipo (M).

Fixez I'ensemble aux supports de base (A) avec (4) vis M4 x 6 mm (K). Installez les
(2) capuchons de logo (M).

Pull down the unit, then attach the Synchronizer Bar (F) to the rear frame arms by
tilting the bar at an angle.

Tire hacia abajo de la unidad y, a continuacién, coloque la barra sincronizadora (F)
en los brazos traseros del marco inclinando la barra en angulo.

Tirez le produit vers le bas, puis fixez la barre de synchronisation (F) aux bras du
cadre arriére en inclinant la barre a un angle.

® 12400 Earl Jones Way
Py ® Louisville, KY 40299
rev-a-shelf.com

B . . Customer Service: 800-626-1126
Innovation through Organization"




